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Especificaciones y Grados / Standard or Specification and Steel Grade
Seamless Fittings according to ASTM A 234 WPB-13e
Conform to ASME Il Ed. 2001 ASME SA-234,Grade WPB

ASME B 16.9 - 2007

Dimensiones y tolerancias / Dimension and tolerances

Bocas / Ends

Biselado / Bevelled ends

DESCRIPCION DE MATERIAL / MATERIAL DESCRIPTION

PRUEBAS MECANICAS / MECHANICAL TEST

PRUEBA DE IMPACTO 0°C / IMPACT TEST 0°C |I

ESF. CEDENCIA ESF. RUPTURA DUREZA 1 PROMEDIO
ﬁl’FI;-I(d HE.STLQE)‘;E (C)TJXI[II"I?I?E DESCRIPCION f DESCRIPTION YIELD ;"rpRal}ENGTH TENSILI(E&'I:?ENGTH EL"/?;JG HA:%PJESS 1831\:151183?3?1 Joules Jofles Jca:!es AYJE':.I.:SE
1 T7533 16 COoDC 6 X 90° R.C. CED-STD 312 452 30 143
2 T5584 1 CODO 6 X 90° R.C. CED-STD 333 500 38 163
3 T5875 11 CODO 6 X 90° R.C. CED-STD 302 492 34 148
. 4 T4887 2 CODO 6 X 90° R.C. CED-STD 329 494 41 132
5 T7537 10 CODO 6 X 90° R.C. CED-STD 278 482 34 152
6 TEB667 1 CODO 10 X 45° CED-XS 273 472 37 138
: 7 T65956 1 CODO 10 X 45° CED-XS 275 457 38 148
8 T63913 1 CODO 10 X 45° CED-XS 328 488 37 148
9 T69256 5 CODO 10 X 45° CED-XS 309 490 36 146
10 T65622 17 TEE 10 CED-STD 332 476 36 145
-11 T64971 7 TEE 10 CED-STD 312 & 475 37 143

_
ANALISIS QUIMICO / CHEMICAL ANALYSIS |

[~ PROCESO ~ COLADA COLADAJHEAT %C.E.| %C %Mn %P %S %Si S%Cr %Cu %Mo %Ni %V %NDb |[verdaderos o una copia fiel de los certificados enviados por el Fabricante y/o el proveedor
PROCESS HEATCODE | M.P.MOTHER PIPE
HE T7533 7533 0.300 | 0.170 | 0.720 | 0.006 | 0.002 | 0.270 | 0.020 0.037 0.007 0.020 0.000 0.000 ke Materia Prima (Tuberia Sin Costura) conforme ASTM A106 Grado B con N°:
£ HE T5584 5584 0.310 | 0.170 | 0.770 | 0.co4 | 0.001 | 0.310 | 0.020 | 0.036 | 0.008 | 0.020 | ©0.000 | 0.000 [[Vecertify that result of chemical analysis and mechanical test are true and correct
HF 75875 5875 0.320 [ 0.180 | 0.780 | 0.005 | 0.001 | 0.320 | 0.020 | 0.023 | 0.007 | 0.020 | 0.000 | 0.000 [[FOPYofthe test certificate issued by the manufacturer andior suplier Raw
HF 74887 4887 0.290 | 0.160 | 0.740 | 0.005 | 0.002 | 0.330 | 0.020 | 0.030 | 0.005| 0.020 | 0.c00 | 0.000 [[raterial (Seamiess Pipe) certs conform to ASTM A105 Grade B N°
i HF T7537 7537 0.310 | 0.180 | 0.710 | 0.005 | 0.001 | 0.270 | 0.030 | 0.042 | 0.007 | 0.020 | o0.000 | 0.000 ||14025112 13015017 13024731 12062304 14009634 13093398l
HF T68667 68667 0.300 | 0.170 | 0.680 | 0.006 | 0.001 | 0.260 | 0.040 | 0.062 | 0.013 | o0.030 0.000 | 0.000 LaR4a920 Aadreaey LARAReT L03n0ea. 13032000
HF T65956 65956 0.310 | 0.180 | 0.670 | 0.008 | 0.001 | 0.310 | 0.050 | ©0.065 | 0.017 | o0.030 0.000 | 0.000
HF T63913 63913 0.300 | 0.170 | 0.670 | 0.015 | 0.001 | 0.290 | 0.050 | 0.056 | 0.020 | 0.030 0.000 | 0.000
HF T69256 69256 0.300 | 0.170 | 0.660 | 0.010 | 0.001 | 0.300 | 0.060 0.072 0.021 0.040 0.000 0.000 |['Este material cumple con los requerimientos especificados en la orden”,
HF T65622 65622 0.310 | 0.180 | 0.670 | 0.015 | 0.001 | 0.280 | 0.050 | 0.057 | 0.011 | 0.040 0.000 | 0.000 [[The material of this certificate heat number mentioned above is in compilance
: HF T64971 64971 0.320 | 0.180 | 0.660 | 0.009 | 0.001 | 0.290 | 0.060 | 0.056 | 0.033 | 0.040 0.000 | 0.000 |pith the requirements specified in the order".
. |Notas: Notes: / o The Products described herein were produced in accordance with the above referenced specification and are identified with
Formado en caliente a 620°C-980°C, enfriado al Hot formed fittings in a range from 620°C to 980°C, cooled in still air, { > S the "R"which is permanently marked on each fitting./ The values of hardness for fittings NPS 2 1/2" and smaller ones obtain

¥ pire; Formado en frio normalizado a 940°C max.

iempo de permanencia 10"
nspeccién Dimensional: Satisfactoria.

F: FORMADO EN CALIENTE/HOT FORMED

CF:

Cold formed nomalized at 940°C max.

o
/7

Helding time 10"

Quality ManagerJefe
ING. WALDO GALLEGOS GALVAN

Visual dimensional check: Satisfactory

FORMADO EN FRIO/COLD FORMED

from the conversion of hardness Rockwell B to hardness Brinell HBW by means of table WILSON DESK CHART 60.

Los valores de dureza para conexiones de NPS de 2 1/2" y menores, se obtienen de la conversién de dureza Rockwell B 2

dureza Brinell HBW mediante la tabla WILSON DESK CHART 60.

MATERIAL ACCORDING TO NACE MR0175 /1S0 15156-1, 2009 AND NACE MR0103, 2012 ONLY HARDNESS

Eert'rﬁcamos que los resultados de los Andlisis Quimicos y Pruebas Mecénicas son
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Especificaciones y Grados / Standard or Specification and Steel Grade
ding to ASTM A 234 WPB-13e

S Fittings acc

Dimensiones y tolerancias / Dimension and tolerances

ASME B 16.9 - 2007

Bocas / Ends
Biselado / Bevelled ends

Conform to ASME Il Ed. 2001 ASME SA-234,Grade WPB

[ DESCRIPCION DE MATERIAL / MATERIAL DESCRIPTION PRUEBAS MECANICAS / MECHANICAL TEST PRUEBA DE IMPACTO 0°C / IMPACT TEST 0°C
ESF. CEDENCIA ESF. RUPTURA N DUREZA P & ; PROMEDIO

S'Fé-]zfl H;STL?J%ADE gﬁr:-lf;ll'il:')lﬁ DESCRIPCION / DESCRIPTION YIELD(S“::;ENGTH TENSILI(E&'I;&ENGTH EL"f’oDZ"G. HAT_%:ESS Si:\?IAIELhI‘ESIID(I);:EﬂSm Joules Joules Jojles A\jiz':SE

12 T5967 60 CODO 8 X 90° R.L. CED-STD 301 484 32 146

13 T65622 1 TEE 10 CED-STD 332 476 36 145

14 T64971 12 TEE 10 CED-STD 312 475 ST 143

15 T62907 5 TEE 10 CED-STD 326 470 39 149

16 T70009 6 TEE 10 CED-STD 318 477 37 137

17 T71010 10 TEE RED. 10 X 6 CED-STD 304 454 33 133

18 T65030 7 CODO 14 X 90° R.L. CED-40 260 459 38 154

19 T65689 2 CoDO 14 X 90° R.L. CED-40 273 446 39 144

20 T65886 3 CODO 14 X 90° R.L. CED-40 248 439 39 145

21 T6B667 8 CODO 10 X 45° CED-80 307 474 40 146

=P T69560 2 CODO 10 X 45° CED-80 31.0 487 44 118 .

_'_——I"'—
JCertificamos que los resultados de 10s Analisis QUIMICoS y Pruebas Mecanicas son

verdaderos o una copia fiel de los certificados enviados por el Fabricante y/o el proveedor

ANALISIS QUIMICO / CHEMICAL ANALYSIS

[ PROCESO COLADA COLADAHEAT "T'%CE.[ %C [ %Mn [ %P [ %S [ %Si | %Cr | %Cu | %Mo | %Ni %V %Nb

PROCESS HEAT CODE M.P./MOTHER PIPE
HF T5967 5967 0.320 0.180 0.760 | 0.005 | 0.001 0.310 | 0.020 0.047 0.006 0.020 0.000 0.000
HF T65622 65622 0.310 0.180 0.670 0.015 | 0.001 0.280 | 0.050 0.057 0.011 0.040 0.000 0.000
HF T64971 64971 0.320 | 0.180 | 0.660 | 0.009 | 0.001 0.290 | 0.060 0.056 0.033 0.040 0.000 0.000
HF T62907 62907 0.320 | 0.180 0.700 0.007 0.001 0.280 | 0.060 0.077 0.029 0.040 0.000 0.000
HF T70009 70009 0.310 | 0.180 | 0.670 | 0.010 | 0.001 | 0.260 | 0.070 0.057 0.015 0.030 0.000 0.000
HF T71010 71010 0.310 | 0.180 0.680 0.007 0.001 0.290 0.040 0.062 0.013 0.030 0.000 0.000
HF T65030 65030 0.300 ] 0.170 | 0.650 | 0.010 | 0.002 | 0.270 | 0.060 0.05¢6 0.032 0.030 0.000 0.000
HF T65689 65689 0.320 ] 0.180 | 0.690 | 0.008 | 0.001 | 0.280 | 0.060 0.054 0.014 0.030 0.000 0.000
HF T65886 65886 0.310 ] 0.180 | 0.660 | 0.006 | 0.001 0.270 | 0.040 0.066 0.014 0.030 0.000 0.000
HF T68667 68667 0.300 0170 0.680 0.007 0.001 0.260 | 0.040 0.062 0.013 0.030 0.000 0.000
HF T69560 69560 0.300 | 0.170 | 0.680 | 0.007 | 0.001 | 0.270 | 0.050 0.059 0.016 0.040 0.000 0.000

Potas: Notes:

Formado en caliente a 620°C-980°C, enfriado al Hot formed fittings in a range from 620°C to 980°C, cooled in stil ai,

pire; Formado en frio normalizado a 940°C max. Cold formed nomalized at 940°C max. )

iempo de permanencia 10" Holding time 10" W ,

bnspeccion Dimensional: Satisfactoria. Visual dimensional check: Satisfactory Quality Mana@/er/ijefé de Calidad

HF: FORMADO EN CALIENTE/HOT FORMED CF: FORMADO EN FRIO/COLD FORMED ING. WALDO GALLEGOS GALVAN

Ide Materia Prima (Tuberia Sin Costura) conforme ASTM A106 Grado B con N°:

e certify that result of chemical analysis and mechanical test are true and correct
copy of the test certificate issued by the manufacturer and/or suplier Raw

material (Seamless Pipe) certs conform to ASTM A106 Grade B N°:

13025317 13036983 13032086 13010743 14021709 1402173
13034081 13047008 13041544 14001015 14004270

"Este material cumple con los requerimientos especificados en la orden”.

"The material of this certificate heat number mentioned above is in compilance

e AR PR | Wi i i i EEEEEEE————————|
The Products described herein were produced in accordance with the above referenced specification and are identified with

the "R" which is permanently marked on each fitting./ The values of hardness for fittings NPS 2 1/2" and smaller ones obtain
from the conversion of hardness Rockwell B to hardness Brinell HBW by means of table WILSON DESK CHART 60.

Los valores de dureza para conexiones de NPS de 2 1/2" y menores, se obtienen de la conversién de dureza Rockwell B a
dureza Brinell HBW mediante la tabla WILSON DESK CHART 60.

MATERIAL ACCORDING TO NACE MR0175 / ISO 15156-1, 2009 AND NACE MR0103, 2012 ONLY HARDNESS

with the requirements specified in the order”.

I FOR03161
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i Especificaciones y Grados / Standard or Specification and Steel Grade Dimensiones y tolerancias / Dimension and tolerances
Fittings according to ASTM A 234 WPB-13e Bocas / Ends
Conform to ASME Il Ed. 2001 ASME SA-234,Grade WPB ASME B 16.9 - 2007 Biselado / Bevelled ends
DESCRIPCION DE MATERIAL / MATERIAL DESCRIPTION || PRUEBAS MECANICAS / MECHANICAL TEST PRUEBA DE IMPACTO 0°C / IMPACT TEST 0°C
ESF. CEDENCIA ESF. RUPTURA NG. DUREZA 1 PROMEDIO
?rg\.i HEC}STLSI(:;%E gﬁm%?e DESCRIPCION / DESCRIPTION YIELD &T;?NGTH TENS!L[E:MSP';I?ENGTH S ”A?gfss sﬁﬂ“ffes'o?ﬁ Sl o be = A‘SEEE';‘SE
23 T70009 10 TEE 10 CED-80 323 471 39 143
24 T7192 20 CODO 5 X 45° CED-XS 323 472 36 151
25 T65451 6 TEE RED. 6 X 3 CED-STD 332 483 37 146
= 26 TE6648 2 TEE RED. 6 X 3 CED-STD 300 456 38 146
27 TE6113 12 TEE RED. 6 X 3 CED-STD 296 477 37 146

_4 —_————— ——————————

ANALISIS QUIMICO / CHEMICAL ANALYSIS Fx_sﬁnramns que los resultados de 10s Andlisis QUIMICOS y Pruebas Mecanicas son

PR COLADA COLADAMHEAT %C.E.| %C %Mn %P %S %Si %Cr %Cu %Mo %Ni %V %NDb rerdadercs o una copia fiel de los certificados enviados por el Fabricante y/o el proveedor

PROCESS HEAT CODE M.P./MOTHER PIPE

HF 770009 70009 0.310 | 0.180 | 0.570 | 0.010 | 0.001 | 0.260 | 0.070 | 0.057 | 0.014 | 0.030 | 0.000 | 0.000 t:M"“e"ap”ma”“be”'as‘“°°5‘”ra)°°”f°"'““5mm°5@’a“°B“""N""

. HF 17192 7192 0.310 | 0.180 [ 0.720 | 0.006 | 0.001 | 0.270 | 0.030 | 0.035 | 0.010 | 0.020 | 0.000 | 0.000 [[Ve certify that result of chemical analysis and mechanical test are true and correct
HF T65451 65451 0.320 | 0.180 | 0.6%0 | 0.012 | 0.000 | 0.280 | 0.080 | 0.049 | 0.027 | 0.030 | 0.000 | 0.000 [[FOPY Of the test certificate issued by the manufacturer and/or suplier Raw
HE T66648 66648 0.300 | 0.170 | 0.670 | 0.009 | 0.001 | 0.290 | 0.040 | 0.071 | 0.016 | 0.040 | 0.000 | 0.000 [fraterial (Seamiess Pipe) certs conform to ASTM A106 Grade B N

' HF TE6113 66113 0.310  0.180 | 0.660 | 0.009 | 0.002 | 0.280 | 0.060 | 0.068 | 0.020 | 0.040 | 0.000 | 0.000 [|L4026493 14011757 13034082 13064755 13076484

"Este material cumple con los requerimientos especificados en la orden”.

"The material of this certificate heat number mentioned above is in compilance
with the requirements specified in the order”,
"

The Products described herein were produced in accordance with the above referenced specification and are identified with

Formado en caliente a 620°C-980°C, enfriado al Hot formed fittings in a range from 620°C to 980°C, cooled in still air, the “"R" which is permanently marked on each fitting./ The values of hardness for fittings NPS 2 1/2" and smaller ones obtain
_ |lpire: Formado en frio normalizado a 940°C max. Cold formed nomalized at 940°C max. ) from the conversion of hardness Rockwell B to hardness Brinell HBW by means of table WILSON DESK CHART 60.
_ |[Tiempo de permanencia 10", Holding time 10" /V /. 7 Los valores de dureza para conexiones de NPS de 2 1/2" y menares, se obtienen de la conversién de dureza Rockwell B a
* [Inspeceion Dimensional: Satisfactoria, Visual dimensional check: Satisfactory Quality Mana@/eﬁdefé e Calidad: dureza Brinell HBW mediante la tabla WILSON DESK CHART 60.

HF: FORMADO EN CALIENTE/HOT FORMED CF: FORMADO EN FRIO/COLD FORMED ING. WALDO GALLEGOS GALVAN MATERIAL ACCORDING TO NACE MR0175/1SO 15156-1, 2009 AND NACE MR0103, 2012 ONLY HARDNESS l FOR03161




